MINUTES OF THE BOARD OF PUBLIC WORKS
Tuesday January 24, 2023

The Regular Meeting of the Board of Public Works held on January 24, 2023 at 7:30 a.m. in the
City Council Chambers located at 405 Jefferson Street, Washington, Missouri. The following were
present/absent:

MEMBERS:

Chairman John Vietmeier Present
Vice Chairman Brad Mitchell Present
Secretary Mike Radetic Present
Member Steve Richardson  Absent
Ex-officio Member Steve Strubberg Present
Ex-officio Member Vacant

OTHERS:

Council Representative Mike Coulter Present
Council Representative Duane Reed Absent
Mayor James Hagedorn Present
City Administrator Darren Lamb Absent
Public Works Director John Nilges Present
Public Works Superintendent Kevin Quaethem  Present
Water/Wastewater Admin. Asst.  Sarah Skeen Present
Assistant City Engineer Andrea Lueken Absent
Waste Water Foreman Kerry Duke Absent
Water Foreman Dylan Voss Absent

Originals and/or copies of agenda items of the meeting, including recorded votes are available
on record in the office of the Public Works Department for one year. Video/DVD and audio
tapes are kept only until the minutes have been approved for the meeting. DVD copies of this
meeting are distributed to Board Members if requested.

Minutes

A motion made by Mr. Mitchell and seconded by Mr. Strubberg to approve the minutes from the
regular meeting held December 27, 2022 meeting. The motion passed without dissent.



Priority Items

None
Wastewater

We have an inspection today for our industrial monitoring permit. DNR will be out today at 8:30
and it will be all day. They may be back out tomorrow to do inspections at two industrial users in
the system. They will go through all of our records at the treatment plant for all 15 of our
industrial users. They will randomly pick two; they will walk in and he will say I want to see
files for this industry and this industry and we will give them to him. He will look at how we
manage the plant for all the industrial stuff. I made some changes in the middle of last year to
help out with some of that stuff in the future. We will visit two industries tomorrow, we have
already notified them. He will want to do an internal audit of the system to verify that we are
following EPA’s requirements for the industrial user permitting system to ensure that we
discharge the safest water to the river. Once a year, DNR comes out to look at our records. You
get use to it after a while, it’s just another day but it’s going to be long.

Water

There is a bill for Cochran Engineering for the South Point groundwater storage tank. John and I
met with them last week and we went over the site plan and all the information for the tank. It is
going to go out for bid the first week in February. They were optimistic that we will get competitive
bids. It was the right thing to do to hold off on the project because we did get some money from
the county. I believe it was a million dollars from their ARPA funds. This is a huge deal for us
because we were scrambling with the price increases.

A motion to pay Cochran in the amount of $7,496.00 was made by Mr. Mitchell and seconded by
Mr. Strubberg. The motion passed without dissent.

Another Worldwide Industries pay request for the painting of the two water towers. Currently we
owe $28,500.00 for pay request #3. Both of the tanks are complete, they are both on the system
and they all have mixing systems that help water quality and maintain our disinfection standards
that we have to follow. We do still have some groundwork at Clay Street that has to be done. We
are in contact with a couple of landscaping companies that we will get some quotes from. When
we get those, I’ll pass the lowest on to Worldwide and we will reduce the amount from the final
payment and then we will have a local company come and do it rather than those guys try to send
somebody from the East Coast to do the ground work.

A motion to pay Worldwide Industries in the amount of $28,500.00 was made by Mr. Radetic
and seconded by Mr. Strubberg. The motion passed without dissent.

Other

The new camera system that was approved for purchase is working wonderfully. We were able to
use it yesterday to show a resident where they had a collapsed line in their service lateral. So it’s
going to help out the city on both sides. The city as far as the city is concerned and the residents
as far as we can pinpoint their problems a lot better and help them out where they have to do their
work. It’s a great investment in our system, we use that camera at least three times a week. We
televised a storm drain for the street department just the other day. It saves a lot of digging up

2



looking for stuff. It saves a lot of back and forth with the residents because anytime somebody has
a sewer back up obviously you know they point at us. A lot of the times, it is typically not the city
system that has failed. It is typically the property owners. This camera helps us to prove our
position. It makes it easier to communicate.

[ want to give a quick update on the sewer lateral program that we had implemented last year. It’s
been one year, January, council approved that moving forward. We had about 16 people take
advantage of that last year, which is a really good number. Everyone has been really appreciative
of that and remember that gets paid for out of the stormwater fund, but it positively affects the
wastewater system by identifying stormwater infiltration and inflow. We have not found any
downspout connections and/or sump pumps at this time. I am not surprised, a lot of them were just
a little bit south of 5" Street, which I wouldn’t expect too many of those situations right now. It
seems to me that the interest is ramping up and that the plumbing community would latch on to
this and you see these laterals are getting replaced. I just want to let you know that a lot of positives
come out of this. As a matter of fact, the resident that we found their problem yesterday will
probably be talking to John about utilizing that program. I am going to have a video next month
on the big screen so you guys can see what it does.

Old Business

None



Next Scheduled Meeting Date

The next scheduled meeting date is Tuesday February 28, 2023.

Adjourn

There being no further business the meeting adjourned on a motion by Mr. Radetic and seconded
by Mr. Mitchell. All in favor aye, those oppose, none. We are adjourned.

Prepared by:

Sarah Skeen
Water/Wastewater
Administrative Assistant

Adopted and Approved by the Board of Public Works:

Date: Signature:

Secretary



SN
@ AT Michael L. Parson

MISSOURI Goverhor
@ DEPARTMENT OF Dru Buntin
NATURAL RESOURCES Director

L{.

February 15, 2023

Kevin Quaethem, Public Works Superintendent
City of Washington

405 Jefferson Street

Washington, MO 63090

LETTER OF WARNING
RESPONSE REQUIRED

Dear Kevin Quaethem:

Staff from the Department of Natural Resources conducted a pretreatment compliance audit on
January 24 and February 1, 2023 of the City of Washington (City)’s Pretreatment Program. The
audit was conducted pursuant to Missouri State Operating Permit (MSOP) MO-0025810
authorizing the operations of the Washington Wastewater Treatment Plant located at 200 Kingsland
Drive, Washington, MO in Franklin County, and pursuant to the Missouri Clean Water Law, as
described in the enclosed report.

Compliance with the Missouri Clean Water Law and the Missouri Clean Water Commission
Regulations was evaluated. The facility was found to be out of compliance and a Letter of Warning
(LOW) is being issued for the violations identified in the enclosed report.

Please direct your attention to the Compliance Determination, Violations, and Required Actions
in the enclosed report. The report documents the findings and the actions that you must take to
address the violations. A written response documenting actions taken to correct the violations is
required by the date specified in the report.

Failure to address the required actions may result in the issuance of a Notice of Violation. If you have
any questions or would like to schedule a time to meet with Department staff to discuss compliance
requirements, please contact Oscar Vazquez by mail at the Missouri Department of Natural
Resources, St. Louis Regional Office; 7545 South Lindbergh Blvd., Suite 210, St. Louis, Missouri
63125; by phone at (314) 416-2460; or by email at DNRSLRO.WPC@dnr.mo.gov.

Sincerely,

ST. LOUIS REGIONAL OFFICE

v

Spencer Gould
Environmental Manager — Water Section

SFG/OVM/IIs
Enclosures
cc: Brad Allen (by email only)



Missouri Department of Natural Resources
St. Louis Regional Office
Report of Inspection
City of Washington
405 Jefferson Street, Washington, MO 63090/Franklin County
MO-0025810
February 15, 2023

Introduction

Pursuant to Section 644.026.1 of the Missouri Clean Water Law, I, Oscar Vazquez of the Missouri
Department of Natural Resources (Department or DNR) St. Louis Regional Office (SLRO),
conducted a routine pretreatment compliance audit (PCA) of the City of Washington (City) on
January 24 and February 1, 2023. The City is the owner and continuing authority of the
Washington Wastewater Treatment Plant (WWTP), a Publicly Owned Treatment Works (POTW)
system, operating under Missouri State Operating Permit (MSOP) No. MO-0025810. The City’s
pretreatment program is implemented across the Washington WWTP’s service area as authorized
under this permit. The audit was performed to determine the City’s pretreatment program
compliance with the pretreatment requirements under the Missouri Clean Water Commission
Regulations, the Missouri Clean Water Law, and MSOPs MO-0025810 (POTW Permit). This
report presents the findings and observations made during the pretreatment compliance audit,
which involved the following participants:

Participants included:
Missouri Department of Natural Resources, St. Louis Regional Office

Oscar Vazquez Environmental Engineer (314) 416-2460
oscar.vazquez(@dnr.mo.gov

City of Washington
Kevin Quaethem Public Works Superintendent (636) 390-1031
kquaethem@washmo.gov

Gary Bouge Pretreatment Coordinator (636) 390-1034
gbouge@washmo.gov

Entity Description and History

As part of the audit, [ reviewed Department pretreatment files for the City. The City’s pretreatment
program is authorized through the Washington Wastewater Treatment Plant (WWTP) under
MSOP MO-0025810 and implemented across the POTW’s service area. Department pretreatment
files for the City document that a substantial pretreatment program modification for new local
limits was approved by the Department on February 15, 2011 following the construction of the
City’s new treatment plant. Additional modifications to the City’s pretreatment program have been
approved since, with the most recent/relevant ones summarized in Attachment #1 to this report.
Special Condition #D.19 of MSOP M0O-0025810 requires the City to implement and enforce its
approved pretreatment program in accordance with the requirements of 10 CSR 20-6.100. Thus,
the District is the pretreatment program Control Authority (CA).

The Washington WWTP is located at 200 Kingsland Drive, Washington, MO 63090. The POTW
permit was last issued/renewed on August 1, 2021 and is set to expire on March 31, 2026.



Report of Inspection
City of Washington
February 15, 2023
Page 2 of 7

MO-0025810 authorizes the discharge of treated facility effluent through Outfall #001. The permit
further describes the following plant equipment & process and operation units associated with
Outfall #001: influent pump station, screening, grit chambers, four (4) vertical loop reactors; two
(2) final clarifiers; UV disinfection; effluent pump station, two (2) anaerobic digesters, two (2)
aerobic digesters, and sludge filter belt press. Sludge is hauled to a solid waste landfill or biosolids
are land applied. The facility has a permitted design flow of 4.0 million gallons per day (MGD).
The permit describes and actual flow of 2.4 MGD. Further, the facility has a design sludge
production of 1,120 dry tons/year. The receiving stream listed in the permit is the Missouri River
(P); first classified stream and ID: Missouri River (P) (1604) 303(d) list (losing).

Department staff most recently conducted a pretreatment compliance inspection (PCI) of the City’s
state/ DNR-approved pretreatment program on September 16, 2021. The PCI report was issued
along with an Unsatisfactory Findings (UF) letter on October 13, 2021. On November 12, 2021
and March 1, 2022 a sufficient response was received to the required actions in the October 13,
2021 report. The Department subsequently issued a return to compliance letter on March 29, 2022.
Special Condition #D.19 of MSOP MO-0025810 further requires the submittal of reports on or
before March 31%of each year describing pretreatment activities during the previous calendar year.
The report for the 2021 calendar year was reviewed in preparation for the inspection. Additional
comments about this report are included in the Discussion of Audit and Observations section
below.

Discussion of Audit and Observations

The PCA was conducted during normal business hours. Prior notification of the audit was provided
to ensure timely access to the site and to the CA pretreatment files. I arrived at the Washington
WWTP located at 200 Kingsland Drive, Washington, MO 63090, on January 24, 2023 and met
with Kevin Quaethem et al. upon arrival. After brief introductions, I explained them that the audit
would entail an evaluation on how the City implements its DNR-approved pretreatment program
and would include a review of the CA’s pretreatment records on monitoring, inspections, and
enforcement activities of its industrial users (IUs) as well as an oversight inspection of selected
IUs.

[ had previously contacted CA representatives/reps to ensure that all necessary information would
be available at the time of the inspection. Kevin Quaethem et al. granted permission to access all
the records on site and accompanied me throughout the pretreatment audit. During the audit, we
used the Missouri State version of EPA’s Control Authority Pretreatment Audit Checklist to guide
us thru the PCA interview and our discussions on the City’s Pretreatment Program. The oversight
inspection of selected IUs was pushed back due to severe winter weather conditions and eventually
conducted on February 1, 2023. Refer to the completed CA Pretreatment Audit Checklist in
Attachment #1 of this report for a detailed description of PCA observations and findings.

Sampling and Monitoring

No sampling or monitoring was conducted at the time of audit as the audit focused on the
implementation of the City’s pretreatment program.



Report of Inspection
City of Washington
February 15, 2023
Page 3 of 7

Compliance Determination, Violations, and Required Actions

The District Pretreatment Program was found to be out of compliance with the Missouri Clean
Water Law, the Clean Water Commission Regulations, and Missouri State Operating Permit MO-
0025810. Additional information regarding the PCA compliance determination herein, is included
in Attachment #2.

Letter of Warning

1.

3.

4.

CA Monitoring Equipment: CA reps disclosed during the audit on January 24, 2023 that
they don’t have a portable pH meter to perform field pH measurements during CA
monitoring activities. Further, CA inspectors have been relying on/using the permitted
SIU’s pH meters to document field pH measurements. During the oversight inspection
of SIUs on February 1, 2023, CA reps showed me the pocket pH meter that the CA has
already purchased and that will be used for CA monitoring activities moving forward.
No further action required.

Reevaluation of applicable categorical standards for CIU Shure Manufacturing (40 CFR
433.15 vs 433.17): The Shure Manufacturing permit lists the facility as subject to 40 CFR
433.15 (pretreatment standards for existing sources). Conversely, the Department files
for the CA document that the facility is subject to 40 CFR 433.17 (pretreatment standards